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TEST REPORT

No. : SHIN2112087771CM
Date : Dec 22, 2021

Page: 3of 3
Test Item: Light Reflectance
Test Method: With Reference to GB/T 2680-2021 Section 5.2
Test Condition:
Specimen: 100mmx100mmx0.4mm, 1pc
Lab Environmental Condition: 23+2°C, 50+5%RH
Test Result:
Test Item Test Result
Front View 76.00 %
Light Reflectance
Back View 76.79 %

Note: Test specimen was cut from original sample.
The test report is an English version of report No.: SHIN2112087771CM_CN dated: Dec. 22, 2021
issued by SGS, this report is for reference only.
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SERIHEE ¢ 20. 000mm/min BESIREE - 23°C
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No. A (nm) (nm) (nm) N )
1 PVC P& — k 100. 00 50. 00 0. 40 966. 96 45.118
2 PVC BEEs — K 100. 00 50. 00 0. 40 930. 34 31. 674
3 PVC BHEL S — K 100. 00 50. 00 0. 40 966. 00 67.947
4 PVC P& — b 100. 00 50. 00 0.40 893. 60 80. 981
5 PVC BiEis — 100. 00 50. 00 0. 40 794. 54 64. 608
SEH i / 100. 00 50. 00 0. 40 910. 29 58. 07
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No. #FH (1) () () ™ ®)
1 PVC BHEL S — K 100. 00 50. 00 0. 40 925. 92 41. 693
2 PVC P& L — b 100. 00 50. 00 0.40 634. 94 72.770
3 PVC BEEs — K 100. 00 50. 00 0. 40 681. 23 73. 527
4 PVC BB — k 100. 00 50. 00 0. 40 572. 14 75. 898
5 PVC P& — b 100. 00 50. 00 0.40 620. 06 75.993
SE¥ME / 100. 00 50. 00 0. 40 686. 86 67.98
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